~ INTEGRE4WD
VANNING - PRESTO

RADIO CONTROLLED OFFROAD RACING BUGGY KIT

yAAVNO-IVIT IV INF-
1:8 SCALE __ TYTVB195
- - JO2F v IR

$A TERERE KIT No.3058

Z : 'i’
Z ﬂ‘»."
y THE FINEST RADIO CONTROL MODELS RIT— TR F TS RRTETT,

ENGINE .21 CLASS RADIO 2 CHANNEL MUFFLER & MANIFORLD NOT INCLUDED




THINGS YOU WILL NEED BESIDES THIS KIT

[2 channel radio system]

A two channel, 2 servo radio control unit is required for running this car. This type
of radio system can also be used for other models requiring enly twe channels of centreol.
You will also need to supply your radio with the proper number of batteries (Usually 7
or 8 in the transmitter and 4 for the receiver.) A system with servo reversing (or
simply using a reverse servo on the steering contrel) will be necessary.

Batteries 2 Channel Radie System

[Engine]

The Irvine 20 or 25 car engines, or the 0S Max 21 FSR-B side exhaust car engine will
mount with little or no modifications. The 0S 21VF-B, @S 21VF-C, PICC@ 3.5, Enya 21CX,
21C¥S, 19X HP .25VT/car and ethers will require either additienal parts or more than
slight modifications. If you are planning to use an aircraft type engine you MUST
supply it with a heat sink device to help coel the engine. Witheut a heatsink, the
engine will overheat and be destroyed.

If you plan to use on 0S MAX rear exhaust engine such as the 21VF-8 or 21VR-C you will
need the two parts listed below (See page 23.)

2>, Note: The muffler and
manifold are

optional parts. These twe items are

EE;Zrt Muffler required for 05 MAX

' ,,5\ 7@ rear exhausl engines.

(;/ )i 05-21VF8

— B 8 Manifold
Kke-31 T !

7 N )\.

S

Glow Fuel Bulb 1.5V Battery for Glow Plug  Starter w/"DONUT" 12V Gattery -
Glow Plug (FOR STARTER)
T001'S_REQUIRED

The following tools are The following tools are required for assembly.
included in kit. =

)+ Driver (LS

1.5mm Allen Wrench l )Scissors B = 5. 5em & 7w
2m Needle Nose B — — ) HEX Driver
Fiiess B o [T

2.5mn Allen Wrench
o

Instant Cement  Rubber Cement

== = =
Brush

e
mmsking
¥ | Tape
i il

i
| DU

- .
[ Cross
o —llrench

2 =



HOW TO_CHECK YOUR RADIO SYSTEM

follow steps -8 in orcer.

. Install the batteries into both the transmitter and receiver. If your radio is a
reachargeable system, charge it as outlined in the manual that came with your set.

2. Unravel the receiver antenna and plug the servo and battery connectors into the
receiver.

3. Extend the transmitter antenna.

4. Turn ON the power switch at the transmitter.

5. Turn ON the power switch for the receiver.

6. Set the small trim levers to the center position and make sure that both main
control sticks are also centered.

7. Move both main controel sticks slowly through their full travel. The servo horns
sheuld move in proportien to the movement of your sticks.

8. When Lhe trim levers and sticks are at their neutral positions, the servo horns

should be centered. You may now turn off the transmitter, then the receiver and
unplug the servos and battery from the receiver.

3 —F 1. Rattery ? 2

Engine Iligh
Transmitler — -—— " T\ | Receiver
Engine Slow: Engine Controller Servo

Brake == Steering Servo

*IT 15 TMPORTANT TO ALWAYS SWITCH THE TRANSMITTER ON FIRST ... THEN THE RECEIVER. WHLN
TURNING OFF THE SYSTEM TURN OFF THE RECEIVER FIRST AND THEN THE TRANSMITTERS.

A 2-channel radio ccntrol system is composed of a transmitter, a receiver, two servos,
and a battery holder (for the receiver.)

*Transmitter..... This is the part of the system that you hold in your hands to control
the model. Information is sent to the receiver and servos via radio
waves.

*Receiver...... .. Receives Lhe radio signals from the transmitter and sends them to the
appropriate servo.

*Servos.......... Can be thought of as the "muscle" of the system. They actually move

the controls of the model. The rcceiver tells them which direction
to move and how much.

*Antenna......... [he transmitter antenna broadcasts the radio signal. The receiver
antenna (which is no more than a small wire turncd to a precise
Tength) Picks up the signals so that the receiver can decode them.

*Trim Levers..... Adjust the neutral position of the servos from the transmitter. Trim
levers provide fine tuning of the steering and speed control.

*Battery Mcter... Allows you to see the condition of your Lransmitter batteries.

*Servo Horn...... A small arm or wheel on a servo that transfers the movement of the
servo.



IMPORTANT! BEFORE YOU BEGIN

A WORD OF WARING is necessary, especially if this happens to be your first gas-
powered vehicle. Gas-powered cars are subjected t6-unBelievable stress and
strain due to high engine RPM, rough terrain and the racing/high performance
usage that they receive. As a result, they need continual preventative main-
tenance to keep them in operating condition.

This is an extremely sophisticated model with a large number of moving parts.
Assembly of the model by a completely inexperienced builder could turn out to
be a very frustrating experience. Before you begin assembly, take a look
through the box and these instructions carefully to deCide whéther or not you
are ready for this challenge! If you do not feel that this type of model is
for you, it may be returned to the dealer as long as it is NEW and UNUSED.
UNUER NO CIRCUMSTANCES CAN YOUR DEALER ACCEPT A KIT FOR RETURN IF ASSEMBLY HAS
ALREADY BEGUN' TIf this is not what you bargained for, theh go ne further and
return this kit to the dealer immediately. BUT, if a little maintenance doesn't
brother you and the thrill of high performance driving is for you, then don't
hesitate another minute! Read through this entire manual thoroughly to famil-
arize yourself with the parts and methods of construction used before actually
starting to build.

*A11 nuts and bolts used throughout this kit are metric sized.

Therefore, some of the notations may not be familiar to you. An M3 nut is a
3 millimeter (3mm) nut. An M3 x 12 screw is 12mm long and 3am in diameter.
At various points throughout the manual these parts are labeled and pictured
in their actual size. For your reference, lmm equals approximately .039
inches.

*In addition to the damper o0il (read liquid) you will also find a small tube of
“screw cemenl". This bluish-green cement should be used on all nuts and bolts
in the car including those parts which are ALREADY ASSEMBLED. If you do not
use the screw cement, all the nuts and balts of the car WILL eventually fall
out. This particular formula is safe for both nylon and metal parts. Use
this type of cement only on the nuts and bolts. When it calls for cement in
the manual, use an "instant" type of glue such as jet, CA or llot Stuff.



T ASSEMBLY 0F MATN CHASSTS T ASSEMBLY OF MAIN CIASSIS @ Tank fixing
- Stay.

[Small Parts Used] M3 x 20 B

M3 x 10 Screw....2 Flange Screw g

M3 x 20 M3 x 10 Screw

Flanged Screw....?

M& x 6 Screw..... T o

M4 x 10 |
Allen Wrench.

M3 Nylon Nut.
4¢ Washer

Main Chassis
(R)

7 x \ /A
e
® Joint Collar > i/
A) el

et
e
M3 x 20 Flange
Screw
Note: The frame Which has
an oval hole should
be the left side
(L) shassis.

Servo Saver

@C<

Main Chassis

[opm @& Steering. L

sl Linkage Guide...] ¥ — M4 x 6 Screw
@& - 44 Washer

_ @ Servo Saver Shaft

_@®sSteering Linkage Guide

S :5 _@Servo Saver
3 & M3 Nylon Nut

237 |
q%é@ Servo Saver Mount

M4 x 10 Allren Wrench

ON_ B CARRTER 2 INSTALLATION OF HUB CARRIER

[Small Parts Used]
(=3 M3 x 10 Screw
n:w @ King Pin..
= (1308al

=/ {For Tie Rod)..

M3 x 10 Screw

) e
[Right] (for Tie Rod)

(@ King Pin,g

[Left]
02 Hub Carrier Mount (R)

O Hub Carrier Mount (L)

@ King pin —




3 POURING OTL TNTO FRONT

3_POURING OTC INTO FROAT DAMPER

TOMMPER
[Small Parts Used]

(©) 15 8all (for Damper)..2
[Disassembly of Front Damper]
The fornt dampers are factory
assembled, but not filled
with 0il. Disassemble the
front shocks by first remov-
ing the coil spring retainer
and then the springs. Unscrew
the damper stopper and remove
it

it.
Note: The rear dampers are

already oil-filled.
& @ rront— 3 Ay
Spring — N l‘z’
Holder
@10)Front ol|
/~ Damper o
2/ DFront — 1
Suspension *

Spring Slopper

Compress the spring as shown,
then slide the spring holder
sideways to remove it.

Damper
Stopper
/

Detach the
spring.

Remove the damper
stopper and pull
out the pisten.

__ @7 Damper 011 Pour the oil (red liquid)
into the damper up to the

point shown above.

b
1

(Prefer to use weak oil)

_Damper

Screw in the damper stopper
Stopper

2m clearance

Keep a gap of about Lmm
between the damper stopper
and the damper case and push
the piston all the way down
to squeeze out any excess.

Keep a gap
of 5mm here.

_Excessive ail

Damper Piston

05 Push ball
into pestien.

— @ Ball knd

Screw in the damper tightly
by holding it with pliers
as shown above. You may then
install a ball into each
front shock ball end.

wrench



T ASSEVMBLY OF FRONT SUSPENSIGN 2 ASSTMBLY OF FRONT SUSPFNSTON
[Small Parts Lsed] Note:

Try not to use excessive force when
M3k 12 screwing in the setscrews onto the hub
pmmum Sell Tapping Screw.2 ) carrier and the bulkhead.
m ; @2} Lower Arm
o M3 x 3 Set Screw...2 Shate {8)
M3 x 5 Set Screw...4 S
4

B 14 « 6 Set Screw.
19 Front Upper Arm_

?3 X 14 Self Tapping;w\
Temporary adjuctment)\

~—\ 24 Damper Bushing M4 x 6 AS
...... 2 Set Screw &

@ Upper Arm Shaft (B)

2 Bulknead (L)
¥3 x 5 Set Screw /

Ja) @5 3¢ Stopper.. 23 Dauper
o _ Bushing
@ 45 Damper Collar TSM3 x 3
— Set Screw
@ Ring. SR ¢85 34
- Stopper
mm Balls . = Axle” Bear\ (%
(su of baﬂs) (@ Front
Lower Ring <
Retainer... .2 Arn o Bans /Q_O tov)«er Arm Shaft
J A
LAssembly of Axle Bearing] (set of
Put the ring over the { } 8 balls)’ Dzﬂ"ﬁf:
retainer with care not to @R tainet
Toose any 2 mi balls. etaing
*Assemble two bearings. ke
T_INSTALTATION OF FORNT SUSPENSION
@6 Bulkhead Plate X
Hote: Do not tlghten @ M x 10 Self Tapping
T 1 i self tapping screw @ L Diff.
£y Lower Arm Shaft (A). |50 much as to nar . g

3

the threaded part.

__C Lower Arm_Shaft (B)....

B Lpper AR Shaft (A) This side with a hole " s
/- N provided should be % r/‘
@ Upper Arm Shaft (B)....2 place to face e L& 3 ‘
frontward. >

SIASTALLATION OF FRONT

SUSPENSTON
[Small Parts Used]

(m— N3 x 25

Flange Screw....4

(o M3 x 10

Self Tapping Screw
4

P ,/A % \\
et ,
@ M3 Flange Set M3 x 20 Screw Frontward / V@ U\hng

Port

Remove Lhe selscrew and pour some
differential oil. Note: Thick 011

~



LATION OF TIE ROD 6_INSTALLATION OF TIT-ROD
[Small Parts Used]
( M3 x 25

Flanged Screw.1
© 8 3 tylon Nut...1
©) 3 Flanged Gz
¥ hut..

M3 x 25 Flanged Screw

G0 Tie Rod (S)
@) fau Tie Rod End (s)
...... 4 | lon ~
oy G3san M tgTon Nt
L (For Tie Rod).2 €9 Tir Rod &
Screw in the tie rod end onto ?}

the tie rod in such a degree "‘*J‘* $‘ <
tnat the assembly should @ Tve‘Rod A
become in the length shown
below. AT T
- i 7 ASSEMBLY OF REAR AXLE )
O, O D Tie rod @) Axle Buaring  Note: Do not tighten self tapping
o T e T . . screw to much as to mar the
1300 | <l M3 x 10 Self Tapping threaded part.
Tie Rod e Y Screw for preventing
End 65 1ia =3 | the Disk from [Asseubly of Axle

5=
v ¥ He Rod | vibrating. Cony Bearing}
Damper Stay(k

(QS (s)
S ‘ ) 4g Washer L [
about 85nMERy (Far Tie (Tim thickness) %
7 Rod) \ A
o : \ Max10 self !
S ORI Tapping Screw
about 1 T0Mme Put the ring over the
=) i retainer with care no
Tie Rod (L)

to Toose any 2 nm ball

OF REAR KY
’Tia Parts Use

M3x12 Self
. 3 x 12 Gapping Scre
{
Self Tapping Screw.3 ‘%}\.ms scren
" M4 ¥ 10 i< for the
U”“m 317 Tapping scren.2 SN stone
Iy 4 % 18 quard. )

Self Tapping Screw 2

—==)  Ring..?

: —
@ _2mBalls ........ 16 | Lubricating @) Axle Bearing
/,\) (9 45 Damper Collar...1 | Hele
\ 4¢ Masher(Tnm).....1 [Remove the setscrew and pour some
\[;"x ng Directio j 1d|ffersntia] 0il. Note: Thick 0i1
1 e n
02 Damper Stay (A) - —
ulkhead Plate (® Bulkhead (R) o 12 Bulkhead (LY
[ [og M3 x 12 Self ¥ [_Leave 1.5mm nere withou
|  Front Tappine Screw\\ \ being screwed in.
o> (This a screw if\ . M3 x 12 Self Tappin
— for the stone Screw (This screw i
cr-;@ guard. }

for checking any
vibration.)

e Leave 6mm here-
The narrower side should face without being

front. screwed in.



S INSTALLATION AND ASSEMBLY B TNSTALUATION AND ASSEWBELY OF BRAKF CALIPER
OF BRAK i

—_— e M3 x 14 Screw Use a nut here g M3Ix5
[Small Parts used] ) thinner than other Set Screw
Wk 12 &\ L M3 nuts. N

(jmmuis Self Tapping Screw.2

(mmmsm 13 x 14 Screw...

)

y 2 a6

2. Brake
|

.2
Arn
W et Screw... N N \ "
M3 Nt 2 -
(Thinner Nut) @3 *® \\ " Brak
3 Brake \> rake
@b Brake Arm.. Caliper Shaft
@7 Brake S>>
STE - brake Pat (A) @ rake f
0.~ Brake Pat (B) Install the brakin
Tining (A) and (8)
— i a
0 Insert disk plate here. mead‘:s{ Zgntgzt

_ inserted.

M3 x 12 Caliper

Self Tapping Screw NOTE: Insert the Joint
(Do not tighten collar @through the

excessively.) bulkheads | 47 and R 1g'
previously.

OF REAR AXLE
[Swali Parts Used] Pul a 3 mm washer only
(e 13 x 20 Screw..4  onto this bolt

@ M3 Flanged Hut
>/ .4

- IXING OF REAR AXLE

Screw

M3 x 20
38 Masher...

/" Flanged
Nut

Fix the other sidewith a M3 flanged nut,
too.

M3 x 20 Screw



0 INSTALLATION OF S 10_INSTALUATION OF JOTRTS
[Small Parts Used] M5 x 5 —
[ M5 x 5 Set Screw...4 et Screw

Fix the joint @@ with some @@ Joint — ~
play, like 0.5 to 1 mm.

[Cxploded View of Diff. Gear]

o

£o @Fij} 63 Sprocket
=y @ Diff
@ Bearing
;@; G5 Bevel Gear

%787 M2.6 x 5 Screw

— 8 Center Shaft

I
8 o Y,
@2 Bevel Shaft 6\

_M5 x 5 Set Screw
@ 88 Bevel Gear @ Joint —
o Small e
@E(DT:T_) 11 INSTALLATICN OF REAR SUSPENSION ARM
@ "~ Spring Put the wheel shaft bearing 47 .
o @5 Bevel Gear ONnto the wheel shaft 46. - M3 x 5 Set Scr

(L. )
@ efi

ng .

O 15 4 ead serew (B Rear Upper
rm

_8Y Diff. Case

P

[NSTALLATION OF REAR
USPENSTON ARM
[SmaTT Parts Used 25 Lear

¢
M3 x 14 " Lower N
Self Tapping Screw.2 Arm -
T 43 ¥ 15 Set Screw..4 C@{

| e ) 2

€0 Lower Arm Shaft (A)......2 &

€2 Lower Arm Shaft (B)...... 2 MA x 14 Self Tapping— |

cre
[Installation of Height (Fastened o
Adjustment Screw] tempararily)

25)Rear Lower Arm __

@l Lower Arm Shaft (B
80 Lower Arm Shaft (A



T2 INSTALTATION OF DAMPER STAY (B)

M3 Nut

[Small Parts Used]
(e M3 x 74 Screw. .2
qlnmmmumm-m x 75
Flanged Screw..2
M3 Nut......... 2

M3 Flanged Nut.2

©
@) B vanper sush.2
) 45 pamper collar
h L2

~ 23 Damper Bush
@& —45 Damper Collar
B 13 Flanged nut

== )

| M3 x 25 Flanged
4% Danper Screw
Stay (B)

\TION OF REAR DANP

13 TNSTALLATION OF REAR
DANPER
wall Parts Used]

HD ¥4 x 6 Set screw...4

© 8 w3 wyron nut. ... ?
(<) 15 Ball (for Damper)
r ~26) Rear Hub
M3 Kylon Nut

/

2 1: -NM4 x 6 Set Screw
45 pamper Collar .@\/

T & ;
Lower Arin ;

2 Upper Arm Shaft (A)..
0) 45 panper Collar..
- ~ Shaft (A}
KLY
fiear Danper

Lo
Rear Sus.

~ Spring
1807Rear Spring

=

5
@ -8 Ball End

(i -
O gBPut in the ball )
before assebly. (%

23 Upper Arm Shaft (A)

— — g2 ’spring lolder

Screw



T4_FIXING OF SWING SHAFT TA FIXING OF SHING SHAFT
[Swall Parts Used] Note: The front swing shaft is different in size from the

@um M3 x 8 Self Tappmg rear onc. Do not misplace them.
Screw (3ind)..

= 35 sing serew. 8 /."'
(0) 36 Washer........... 8 /

- /

< ®Colar.....oovuuu.. 2 <

@ Oconer 49 Rear Swin s
Put the wheel shaft bearing Shaft E
47 e

onto the wheel shaft 86. e
47 Wheel Shaft & Note:

Bearmc This is thicker _ .-
than the front
@ swing shaft @).
M3 x 8 Self Tappin
@khee] Shaft Screw (Bind

Do not tighten it
too much.
a 3¢ Washer <
i | -

¥ @ Uheel Shaft
¥ @7 Vhee] Shaft Bearing
[Front]
2 Joint
) Front Swing Shaft ®coltar/

Note: This is thinner Lhan !
the rear_swing <

shaft (8. \ Y
y
M3 x § Bind Screw BN =
\ V!
N

@) Wheel Shaft
Bearing

Fil the collar(® into the
,)om* 42 first, then the
front swing shaft ay.



SSEMBLY OF SPUR GLAK T5 ASSEFELY OF SPUR GFAR WOUNT
T

5¢ Washer

Small Parts Used] 66 Washer
\

Fommm M3 x 12 Cap Bolt..? M3 x 30 Screw
mE—— M3 x 30 Screw.l 15 Nut 63 Adjust

, o
N > Sprin
— @D spur Gear @ | s SRR
Nu; (07 o9 Hasngr i @4@ Do A 66 Washer
-2 Q) 1 QL ) .

@A)Spur Gear, /&a" L 4 K@N@

© O ™ e

~ ~
W5 Flanged Nut 64 Wahser Gear @\/
L3 /

&

‘‘‘‘‘‘ |
60 63 Adjust spring. .1

gy OUNE (B)

------ »;.‘._"' . -
8§ @) %x 12 €@ Tensioner Shaft
et P Cap Bolt
6 Tensioner 6§ R Ring..1 Note: With the engine 0521, fix the engine

Guide..1 mount with the circle mark facing
A havi 1 outside; and with the Irvine, Enya 21CX
sh;:; :‘):vwg ﬁ;ﬁ’;;‘hs?ge“ or H? .25VT, put it Lhe other way around.
picture, install the *Only the LD-71 spur gear ball bearing, which is an optional

tensioner guide. (ﬂg)t can be used to replace the spur gear plain bearing

T6 ASSEMBLY OF SPUR GEAR MOUNT

Qi3 spur Gear Mount

6} Tensioner

56009
A o
Guide

8

63t Ring
187ASSEMBLY OF_SPUR GEAR
“TFOURT

[Small Parts Used]

I 13 x 16

Cap Bolt .




17 FIXING OF FLYWREEL
[Small Parts Used]

W M3 x 10 Cap Bolt....2
——=—= 43 Clutch Pin(short)2
====26D Clutch Pin{long).2

[Assembly of Flywheel]

Drive in the clutch pin inte
the flywheel 63.

T7 FIXING OF FLYWHEEC

[F

or the 0521 Side Exhaust]

_ 82 Flywheel Spac
63 Clutch Sheet
63 Pilot Shaft

" 0 Note: — 1
Cluten ] Use the long & Cip.“ t. 89 Pilot
Pin <=1 cluteh pins for @ Engine © o £y nect Shaft

Irvine, Enya & Mount (A) Spacer

HP.25VT engines. 5

Use the short :

: The circle

61 Flywheel pin for the should be

05 MAZ. ineide
[Short pins for ([Long Pins for ——
05 21] frvine and M x 10 T~

- Enya) e P
| |
" ] ow

[Installation of Muffler
Manifold]

In the case your enginc has
a rear exhaust port, like on
the Enya 21CS or 0S-21FSR,
use the optional manifold as
shown in the drawing below.

Muffler
Manifold

Cap Bolt

Twist it as shown after
installing it
——

\
§ Ldé@

T8 TNSTALLATION OF CLUTCH
[Small Parts Used]

§9 Clutch
Bearing

R

©°

&¢ Washer..l

Roller....6
56 Kasher 1
X

62 £ Ring....1

(option FM-124)

8

85
Engine Mount -
(A)

X
The circle should ——=2"J
be outside.

INSTALLATION OF CLUTCH

>/7/ élivi

AN
,,/ Bﬁwash\e .
/\@ ~ Housin

%\ RoHe/F

For Irvinc engines, trim

the engine shaft to l4mm. For
Enya engines, trim the engine
shaft to 18mm.

Uo not cement the
Tining just pres
it into the clutc
1.

Tot Shaft Y
69 Cluteh |

j Bearing |
|

A

N ~/\\\\

(@63\ 5¢ Washer

A @ —
N > Clutch [7) -
N \ Bell £ Ring

Keep the clutch
bearing always oiled.

€2 Clutch

68 Clutch Spring

r [Assembly of Clutch]

Shoe

- 14 -

Make a small"U" ber
in the longer of tt
two clutch spring
legs to help secure
then into the pins
of the flywheel.



TEHOUNTING OF ENGINE 19 HOUNT ING OF ENGTNE
[Small Parts Used]

(R yy3 4 10 cap Bolt..2
(ommEm M3 x 16 Cap Bolt..1

N
(C) 36 vasher......... 1

Engine

acklash)

Adjust the backlash between
the clutch bell 61 and the
spur gear 422) by laosening
the engine mounting holts.

" & 34 Washer
E, M3 x 16 Cap Bolt

Fix the strap, which is for preventing
a derail, to the bulk head plate with
care so that it comes along the center
of the chain.

Lersen three cap bolts for
the adjustment. After
aijusting, retighten the
bolts.

Cut off the excessive

2 FIXING OF CHAIN portion.

[Swall Parts Used]

S @20 chain Joint. ...
& (@Dcnain vasher..

# @@ chain Clip.....

Diff. Gear
@ Joint Collar  (rear)
Adjust the tensioner shaft
66 up and down as shown in
the drawing so that the
chain will have some
slackness of about 3 mm.

| (27)Cha|n Clip

S¢21)Chain Washer

Differential
Gear (front)

In the mrectmﬁ
of forward



2V ATTACRING THC BUTPLR ZTATTACHING THE_BURPER
[Small Parts Used] @3 Sumper Reinfercing

Mé x 20 Bolt...2 Plate
92 Bumper

[Small Parts Used]
M3 x 16 Screw

N

69 linkage Guide..2 M4 x 20 Bolt

®) @ M4 Nylon Nut.
[Ob=

Fix the lin de 63 t . —_—
ix the litkage guide 69 60 oy mery | ATTON OF FNGIND CONTROL SERVD SAVER

the engine contrel servo

saver 7). 6
3 _ ——, Linkage
M2 % Guide M4 Hylon Nut —
Nut /
h

E) 7D Engine Control —-
/ VE\H&

Servo Saver

@a Control

\/ Servo
Saver

70 Engine Control —— " g

Servo Saver Shaft

[Smaﬂ Part= Used]

M3 x 10 Screw..... 2
M3 x 16 Screw .

(Jmmmm M3 x 16 Screw..... 4
) pom M % 40
Screw...1 . e
e M3 x 12 23 MOUNTING OF SERVOS

Self Tapping Screw 8

M3 x 10
........... [ D

Cut off part of tne shaded
portion according to the &/’M Hut M3 Flange
servo, and drill the holes ut

_for the mounting bolts.
L orill samll holes

g

| E, T
| of about 2mm
I .| diameter
T 71 22 servo Plate 79 R/C Unit B8 |
=) Box Ve -
Engine Control 2 X2, gl ]
Servo . o
e consom i h‘J

> M3 x 16 Screw
U3 Servo Plate Collar

l Steering
Servo 1% -



PARTS TTST

Key
No

¢
L

2

Parts Name

Main Chassis (R)

Serve Saver Mount

Servo Saver

Servo Saver Shaft

Collar

Steering Linkage Guide

Stay for Tank Installation

Joint Collar (4} for Presto
for Vanning

(L)

Body, Vanning

Side Bar, Vanning

Hub Carrier

Hub Carrier Mount (R)
N (L)

King Pin
Ball (for Damper)
Bulk Head (R)

" L

Front Lower Arm
Front Upper Arm
Lower Arm Shaft (A)

Upper Arm Shaft (A)

(
Bushing for Damper
Installation
3¢ Stopper
Bulk Head Plate
Damper 0i1
Ball Cnd
Tie Rod (Large)
Tie Rod (Small)
Axle Bearing
Damper Stay (A)
Brake Cover
Rear Hook (for Presto)
Disk
Brake
nrakq

Arm

Pat (A)
(8)

Caliper

Shaft

Swing Shaft

Brake
Brake
Front
Joint
Strap for Vanning
for Presto
Damper Stay (8)
Damper Coilar
Wheel Shaft
Wheel Shaft Bearing
Rear Swing Shaft
Clutch Pin (Small) for 0.5
" (Large) for Cnya
Fliywheel
Flywheel Spacer
Clutch Sheet
Pilot Shaft
Engine Mount $A)
N B

BB B O VNN B B N (D

e I N OO B B s 0 B N i o T

sets

Parts Name

Clutch Shoe
Clutch Spring
r]utCh Bearing
Lining
CWutch Bell (127)
E Ring (£-3)
Adjust Spring
4 front Hook (for Presto)
' Spur Gear Shaft
Tensioner Shaft
Tensioner Guide
£ Ring (E-4)
Linkage Guide
Engine Control Servo Saver Shaft
Engine Control Servo Saver
Servo Plate
Servo Plate Collar
26 Stopper
Rod Boots
Linkage Rod (A)
(8)

Linkage Spring
R/C Unit Box
Linkage Rod (C)
1 Switch Boots
Switch Plate
83 Sprocket
Diff. Bearing
Bevel Gear (Large)
Center Shaft
Bevel Shaft
Bevel Gear (Small)
Differential Gear Case
Hook Pin (for Presto)
- Antenna Pipe
92 Bumper
Reinforcemenl Plate for Bumper
9 Tire
Inner Wheel
Hheel (A)
H 3)

Drive WAsher

Damper Wrench

Installation Knob

R/C Unit 3o0x Cover

R/C Unit Box Seal

’ Doll, Vanning

! Body, Presto

/ Joint Collar (B) for Vanning

' Rear Damper

/ Rear Suspension Spring Stay

/ Rear Spring

Rear Spring liolder

Front Damper

Front Suspension Spring Stopper
Front Suspension Spring Holder
Spur Gear Mount

47 Spur Gear Bearing

ﬂ Fue) Tank

i

T N I T 1 1 e DI I I e g e 0 01 R RS s s o 1 |

o
o
o

@

«



N TN
o
<

No. Parts Name Uty Parts Name
5 Fuel Pipe z Rear Lower Arp
17 Fuel Tank Bush 2 Rear Hub
Fuel Tube 1 Chain Clip (1 pc. Spare)
) Fuel Tank Cap 1 Decal
Chain Joint {lpc. Spare) 2 Front’ Spring
Chain Washer( ) 2 Tie Rod End
Spur Gear 1 Ball (for Tie Rod)
Chain 1 Differential 0il
Rear Upper Arm 2 Differential Spring
SPARE_PARRTS LIST
No. Description Key No. & Consisting of
LD- | Bumper @ x1
LD- 5  Front Hub Carrier x2 e
LD- 7 Tie Rod Set 80 x 1 @303V x 4
LD-11  Fornt Swing Shaft & ox 2
L0-17  Chain Set <1;0qzvn\1:z§3/€z? x 1
LD-18  Joint Ring 1200121227
LD-?0  Engine Mount 5 %g x 1
LD-22  Chain Tensioner 3 65 6 68 x 1
LD-24  Spur Gear Shaft 5. 1
KC-40  Main Gear (531) A2 x 1
LD-35 Engine Control Servo Saver 70 70 x 1
LD-36  Tanl Q1518019 x 1 Q19aA17 x .
LD-38  R/C Unit Box Set 72 79 8} 82 000D 10 »Jua?x 1 373 x2
LD-43  Spike Tire i3 X 2
LD-45  Linkage Set 7478 80 77 x 1 69 76 x 2
LD-4/  Servo Saver Wx 1
LD-70  Clutch Bearing S% x 1
LD-74  Drive Washer x4
LD-76  Damper Rubber Bush 24 x 10 _
LD-79  Rear Diff. % 8386 62@U3Dx 1 BI85 6 x 2
CB-11  Swing Shaft 8 x 2
CB-13  Rear Wheel Shaft 16 x 2
C8-15  Ball Bearing 4 x2
CB-28  Clutch Parts 60 x 1 496768 x 2
CB-52  Joint 42 x 2
CB-67  Clutch Spring 58 x 4
CB-72  E-ring (E-3) 62 x 4
KC-41  Ball Bearing 8l x2
CB-89  Rear 0il Damper 15 2906 x 2
SD-53  Clutch Bell (12T) 6} x 1
SD-56  Lining €0 x 5
SD-76  Flywheel 6] x 1
SD-79  Antenna Set 91 x 6
M-20  Clutch sheet 53 x 5
TM-28A Flywheel Spacer 52 x 1
FM-29  Body Pin ap x 10
FM-73  Pilot Shaft [N
SC-85  Front Damper 15 28 q1
EP-38  Strap 13 x 6
KC- 1 Main Chassis Mx1s
KC- 2 Plate Set Qx1
KC- 6  Hub Carrier Mount r%? K]
KC- 7 King Pin 14
KC- 8 Bulk Head [
KC- 9 Front Arm Set
KC-10  Rear Arm Set



Description Key NoT-= vonsisting of
Arm Shaft Set o0 x s ehe2 x4 23 x2
Spur Gear Mount a3 T147x 2
Collar Set (S; ) X
3¢ Stopper 5 x 10
Rear Spring Set qo7 aon\,m‘x 2
F Ring (E-4) 08 x 4
Joint Collar (Plesto) X3
Joint Collar (Vanning) &x 1 Qosix 2

Brake Caliper Set
Stainless Disk Set
Body (Vanning)
Body (Presto)

Rear Spring Stay 62@4 x 1
Body fiook {for Plesto) 3489 x 1
Wheel Set 95 0697 x 2
Screw, Nut Wrench 1 set

Decal A28)x 1

Main Gear (51T) Use with SD-55 (8.7 : 1)

Main Gear (52T) Use with SD-54 (9. 5 2 1)

Spur Gear Bearing Exchange with Key No.114
Engine Parts for OPS & Pico Mount & Flywheel for OPS & Pico
Air Clener

One Touch Cap

Clutch Bell (132) Use with |.D-26

Clutch Bell (142) Use with LD-25

Manifold for 05-21vFB

Muffler

Muffler Manifold

Damper 011

Hard 011 for Diff.

Ball Bearing (Sealed Type) Exchange with Key No.31

Main Gear (537) (Steet Iype) Exchange with Key No.122



AGE_FOR STET

ET
CONTROL

[small Parts Used]

B M3 x 3 Set Screw....1

Mote: Arrance the linkage of
the control rods while
keeping the servo and
front wheels in the
neutral position.

Put together the rubber boot

for the control rod by cement-

ing the parts.

@:3:@ )

*Assenble two

sets of them.

{4 TTRRAGE_FOR STEERTNG CORTROI

[Cutzire of Serve Horn]

Screw provided
with your radi

Servo Horn
-3 Linkage
I Rod (A)

M3 x 3 |
Set Screw :

" Make an
opening for
the control
rod.

shaded port

[Small Parts Used]

D M3 x 3 Set Screw...4
@9 a3 26 stopper..

HEH 78 Linkage Spring..1

. M3 x 3 Set Screw
76 Linkage Rod (A}

7

74 26 Stopper
78 Linkage Spring

T 12 28 Stopper

o 0
o
5 Rod Boots ,~ 1Tk
69 Linkage/ S1OW
Guide

Slow

High

»

If you have an HP .25 VT/car [Linkage for tnya Slide Carb]

engine you must use 2 ball
link similar to the dubro
<191 for the carbo linkage.

It would then hook up similar

to the Enya installation
shown at right.

Note: When slide carburator is employed, arrange the linkage
as shown in the drawing below; the servo, in this
case, should be reverse rolation.

— —— @b Linkage Rod (A)

-6 Linkage Rod (C)

‘ , Toward the

<7 orake.

7% Linkage Spring——
M3 x 3 Set Screw

(75 29 Stopper.,

\»
>
B M3 x 3 Set Screw

Perforate here for
“letting the contral
o rod through.

69 Linkage
Guide -

M3 Hut



o OF BRARE SYSTEM 26 TINKAGE O BRAKE SYSTEN
[Small Parts Used] The braking effect can be adjusted by loosening the stopper
m M3 x 3 Set Screw setscrew under ihe chassis and shifting tne pecilien of the

73 24 St er. .. stopper. .
Q@) 3 2¢ Stopper fog €0 Linkage Rod (C).

| Stopper

The brake is

engaged The brake 1is S
(Lower Speed) disengaged
w3 x'3 || Dngine control (High Speed)

ve 5
Toward the Sot Screw Servo Saver

carburetor
118 Fuel Tube

_FUEL_TANK

Towar the

- Muffler
“116/Fuel Pipe
~(117/Fuel Tank

Connect tnis end of the tubing
to the mnuffler in the step, 30.

- Bus
115/ ruel Tank

Air Vent (Bend
it as shown in  Arrange the

the drawing) tubing nouth
close to the
bottom.

‘; 1t is recommended to

t put foam rubber batwes;

. ! the receiver and Lhe

83 Antenna battery.
Pipe .

\ @) switch Boot
| 32 Switch Plate
Use the screws furnished with
the switch. —- Battery Box
Pass the antenna s
wire through.

- 18 -



TG) 34 FMOUNTING THE BODY (VANNING)
[Small Parts Used]
M

3 x 20 Screw

C] Flanged Screw.2

o .

M3 Nut (O) 38 Washer
2 (C) 2

o

-

M3 x 25.. Washer (™ int
e

Flanged {‘é/é:ol]ar(ll

Screw

M3 x 25
Flanged Screw -

M3 x 2C Flanged Screw

J5 PATNTING THE BODY (PRESTO) 35 PAINTING THE BODY (PRESTO)
“wt of f the shaded portions

in the drawing below with a

‘rife or scissors. Also

orill holes for the

installation as shown.

Eore a hole for Hole of 8mm

the antenna. diameter.

Hole of 8mm

r?vaneter. \ - /%\ 2
u e o\

Cut away these

perferctions as

ne required by the
engine.



79 ASSENBLY_OF TIRE
[small Parts Used]
(s 15 6y 12

The side of Lhe tire with
description "Sand Super”
should face this side.

Self Tapping Screw.16 Brn i (/(S“&‘:/}
(Cross Sectional View of 2 Ti G !
neel e DNy @ Tire . A
| By ¢
" { N 2.6 x 12 p I Te/ A
wheel (B) == heel (A) Tapping Screw v ‘\v// }@/
2 - _ (73 whee] (B) % \r\' :/ \Q //
G,
8 i
s 6 Uheel (A)
) N ) 95 '
il TR joner When fixing the uheel & @5 and
o B 67, tighten the four self
30 N _OF WHEELS tapping screws evently screwing

in them 1ittle by little at a

SmaH Parts Used] time

> 93 Drive Washer.
/038«? Hasher......... 4
\ =
N

i M6 Flanged
TOMNvyton put...... 4

[Attaching the Drive Washer]

Align the shape to
. the rear axle.

Sl
%) Wheel Shafl k7\/@
8¢ Washer— 7
99 Drive Washer””

[Attaching Radio Box Cover]
S~ - (m)P/s Box
o e

g le
2] (th;. .
When inslalling the
muffler, refer also
; m\)\{o "Option” on page

v

Cover

_ M6 Flanged Nut ~

*Tighten the M6 washered nuts
firmly so that the wheels
will not run idle.



36_HOUNT ING THE BODY [PRESTU) 36 MOUNTING THE BODY (PRESTO)
[Small Parts Used]

(Jmmm 13 x 10 Screw...1 § e
M3 x 16 Screw.. .2 99 Heek Fin

M3 x 20 <
#.m Flange Screw....2 Pass the antenna_u}v/ o

through here.

7
M4 x 16 Serew.. 1 g0 ook pin PN
©==, 90 Hook Pin..... 2 <\_

& Joint Collar
(A) »

M3 x 18
Screw
AN
N
@, €
= "= Front ook
o) L 1
@ J 34 Rear Hook..... 1

@ @Fasteninq Knob....1
E -

mox20 |
Flanged Screa
[Installation of Body Hook]

(Front)
64 rront Hook 26 Bulkhead

33 Rear Hook
1 ]M3 x 10 Screw

p




3T PAINGING BODY (VARNING) 31 PAINGING BUDY_(VARNING)
Use a high quality, fuel
proof paint (such as pactra's
Formula-U). Regular model
enamels will dissolveand
Make of f.

32_ING

LLATION 07 BODY(VANNING) 32 1

[Small Parts Used]

(=== 13 x 10 screw

o

43 Strap ;—L'\;\

AR
A}

M3 x 10 Screw

" 9 Vanning Body
10 Vanning Sice Bar

Cut off the unnecessary portions.

33 TRIMMING & PAINTING THE DRIVLR

Cut off the portion indicated with
Tne body of the Vanning is r~Iwith a knife or scissers.
made from clear plastic, The
best looking painl job can be

had by painting the INSIDC of [
the body. Before painting, (103} 1A 1
wash the body with a mild Driver |- AW

detergent (1ike dishsoap) and
warm water to remove any
residual manufacturing oils.
Make sure the body is
conpletely dry before
painting.

Use a high quality, fuel proof,
plaslic-type paint (such as
pactra's Formula-U). Regular
model eramels will dissolve and The driver figure is made from clear
flake off. plastic. The best Tooking paint job
can be had by painting the INSIDE of it.



OPTTONAL PARTS

[05-21VFB Engine]

/
KC-31/
Manifold

\,H \
- KC-32
Muffler
With the 0S-21VFB rear exhaust
engine, use the manifold and
nuffler combination shown, above.
[Air Filter]
—
CB-110 Air Filter-—

To keep the engine free from dust,
use an air filter to the carburetor
without fail. It is available as
an optional part.

[Changing Gear Ratios]

]

o

il

The above combination is the only way
possible to mesh the spur gear with
the clutch bell.

6] Clutch Bell N

[Enya 21CX, 0S-21FSR Engine]

Manifold

™ ke-32
Muffler

With teh Enya 21CX, 0S-21FSR rear exhaust
engine, use the manifold and muffler
combination shewn, above.

[One Touch Cap]

CB-181 One Touch Cap ,_@‘5
Ve
o

The 12 tooth clutch bell 6F and 53 tooth
spur gear 022 are included with the kit
and produce a gear ratio of 10.6 : 1
optienal gears will provide either 8.7 : 1
or 9.6 : | ratios.

The 8.7 : 1 ratio will provide higher
speed. The 9.6 : 1 ratio will improve
handling and climbing.



[Adjustment of [Adjustment of Toe-in]
Suspension Arm]

. To be rised. f!

To lower. y about [
~ | P
. T
= [

i

L)

Ly

Lower
Sus Arm

Self Tapping
\Screw

Toe-in is an adjustment of the front wheels thal makes
You can adjust the clearance them converge slightly teward the front. This helps

with the suspension arm by the model run in a straight line. Toe-in can be
turning the self tapping adjusted by changing the threaded tie rods. lhis
screw right or left. model seems to run best with about 1 degree of toe-in

on each side.
[How to Start Engine]

/ The engine is started by using an electric
starter fitted with a rubber "donut".
Pressing the starter up against the flywheel
(frem the bottom of the car) causes Lhe motor
to spin {don't forget the hook up Lhe glow
plug to a power source). It may take you a
lew times to get the “hang" of this, but keep
trying. After a short time, you'll be able
start the car on the first try almost every
time. fhe easiest way to stop the engine is
to pinch teh fuel tubing with your fingers
until the engine runs out of gas.

This car uses a chain and gearing for the drive system that moves at a very high speed
and can be dangerous if not handled properly. NEVER touch the chain or gears while the
engine is running (even if the drive parts are no* turning)

Always make adjustments to the engine (needle vaive, ctc.) while the engine is at idle.
Hold the rear wheels firmly (or have a friend of it for you) so that if they start to
move, the car won't get away from you or get tangled in your cords or clothing. After
making the adjustments, put the car down and DRIVE it to see if the adjustment is
correct. )

Never allow children to be in the immediate arca that you arc ruuning your car. kids love
to chase RC cars (which is usually not too dangerous with the small electric types), BUT
the Integra 4WD is a high performance vehicle capable of nuch damage and pain if it runs
into someone.
“*If the car overturns, do not touch the chain or gears. Iry to pick it up by the front
bumper.
- 74 -



	page_001
	page_002
	page_003
	page_004
	page_005
	page_006
	page_007
	page_008
	page_009
	page_010
	page_011
	page_012
	page_013
	page_014
	page_015
	page_016
	page_025
	page_026
	page_027
	page_028
	page_029
	page_029_1
	page_030
	page_030_1
	page_031
	page_031_1
	page_032

